g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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&'A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

1 Result Table

Test Mode Carrier Conf. RF Ch. Spurious Emission at Antenna Terminals [dBm] | Verdict
CDMA2000 1X 1(60W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
6(6*10)W B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
CDMA2000 EVDO | 1(60W) B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
6(6*10)W B Below -13dBm Pass
M Below -13dBm Pass
T Below -13dBm Pass
LTE-20M 1(60W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-5M+20M 2(12W+48W) B Below -13dBm Pass
T Below -13dBm Pass
LTE-20M+20M 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
1C+1L(20M) 2(30W+30W) B Below -13dBm Pass
T Below -13dBm Pass
4C+1L(20M) 5(4*10W+20W) B Below -13dBm Pass
T Below -13dBm Pass
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2 TestPlot
2.1 Test Mode = CDMA2000 1X
2.1.1 Carrier Conf. =1(60W)
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Security Level: Public
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2112 Ch.M
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public
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S'& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2113 Ch.T
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.1.2 Carrier Conf. = 6(6*10W)

2121 Ch.B
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2122 Ch.M
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

Agiient Spectrum Analyzar - Swept SA

0 L - = T

Marker 1 21.456000000000 GHz Avg Type: Pwr(RMS)
PNO: Fast Ly Trig: Free Run Avg|Hold: 41100
IFGain:Low Atten; 16 dB

DE08S53 PMNoy 20,2011

Ref Offset 44.8 dB
Ref 50.30 dBm

Stat6.000GHz _______ Stop22.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.00 s (1001 pts)

M50 STATUS

Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 114 of 183
Copyright © Huawei Technologies Co., Ltd.



&"& RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

H:Aw‘e' FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
2123 Ch.T
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.2 Test Mode = CDMA2000 EVDO
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g'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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2212 Ch.M

Agiient Spectrum Analyzar - Swept SA

RL [T; 103334 AMNov 30, 2011

1‘ < 40 &g n » R
Marker 1 158.955000 kHz Avg Type: Pwr{RMS) E Peak Search
PNO: Far Ly 1rig:Free Run Avg|Hold: 541100
IFGain:Low Atten; 6 dB

oet

Ref Offset 42.5 dB Mkr1 159 kHz

Ref 21.10 dBm -34.651 dBm

1

by

L
)

‘ ]
! {

‘ *‘N"‘f{m-/l*l.«f-lf- o a o A e P AR A '\‘M%F-\l-"y.‘rh'«mwﬁtﬁfﬁ“hlw l’-,""nﬂ‘k'.‘f"ﬂ*-ﬂw

“Stop 30.00 MHz
#VBW 100 kHz* Sweep 357 ms (1001 pts)

M5 STATUS ! D Coupled

Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 121 of 183
Copyright © Huawei Technologies Co., Ltd.



S'é RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005
Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public
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Huawei FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

2.3.3 Carrier Conf. =20+20M (30W+30W)
2331 Ch.B

Agiient Spectrum Analyzar - Swept SA
= i e ALY [0d:44-38 PMNow 28, 2011
Time 357 ms Avg Type: Pwr{RMS) TRA - SweeplControl
PNO: Far Ly 1rig:Free Run Avg|Hold: 157100
IFGain:Low Atten: 6 dB

Ref Offset 42.5 dB
Ref 22.00 dBm

‘1

) 'll'il. |58 f oy A 1 |
.’”"" e AN L gty Ao

Start 9 kHz 'Stop 30.00 MHz

#Res BW 10 kHz #VBW 100 kHz* Sweep 357 ms (1001 pts)

M50 sTans t DC oupled V

Report No: SYBH(R)012112011EB-1 Huawei Proprietary and Confidential Page 148 of 183

Copyright © Huawei Technologies Co., Ltd.
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Appendix F: Field Strength of
Spurious Radiation
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Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

1 Result Table

Test Mode Carrier Conf. RF Ch. Field Strength of Spurious Radiation [dBm] Verdict
CDMA 1(60W) M Below -13dBm Pass
LTE 1(60W) M Below -13dBm Pass
CDMA&LTE 1C+1L(30W+30W) M Below -13dBm Pass
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FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

2 Test Plot
2.1 Test Mode =CDMA
2.1.1 Carrier Conf. =1(60W)
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Huawel FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public
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FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public
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Appendix G: Frequency Stability
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S’A RF Test Report of CRFUD-AWS-CL CDMA:V400R008&LTE:V100R005

e
HUAWEI

FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS

Security Level: Public

1 Frequency Error vs. Temperature:

Test Mode | Carrier RF Volt. Temp. Freg. Error Freq. vs. Freq. vs. Verdict
Conf. Ch. [Hz] rated [ppm] 20 °C [ppm]

CDMA T™M2 M 100% -30 °C 1.15 0.001 -- Pass
-20 °C -3.25 -0.002 -- Pass
-10°C -0.84 -0.001 -- Pass
0°C 1.93 0.001 -- Pass
10 °C 0.06 0.000 -- Pass
20°C -2.72 -0.001 -- Pass
30°C 2.66 0.001 -- Pass
40 °C -3.47 -0.002 -- Pass
50 °C -1.86 -0.001 -- Pass

LTE TM3.1 M 100% -30 °C -7.52 -0.003 -- Pass
-20 °C -2.94 -0.001 -- Pass
-10°C 12.29 0.005 -- Pass
0°C 1.86 0.001 -- Pass
10 °C -3.44 -0.002 -- Pass
20°C 4.59 0.002 -- Pass
30°C -5.71 -0.003 -- Pass
40 °C 1.29 0.001 -- Pass
50 °C 9.73 0.004 -- Pass

2 Frequency Error vs. Voltage:

Test Mode | Carrier RF Temp. Volt. Freg. Error Freq. vs. Freq. vs. Verdict

Conf. Ch. [Hz] rated [ppm] 20 °C [ppm]

CDMA T™M2 M 20 °C 85 % -2.04 -0.001 -- Pass
100 % 1.20 0.001 -- Pass
115% 1.35 0.001 -- Pass

LTE TM3.1 M 20 °C 85 % 1.65 0.001 -- Pass
100 % 6.66 0.003 -- Pass
115% -5.87 -0.003 -- Pass
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Appendix H: Recelver Spurious
Emissions (Conducted)
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Huawer FCC ID: QISCRFUD-AWS-CL, IC ID: 6369A-CRFUDAWS Security Level: Public

NOTE: The requirements are only applicable to IC requirements.

1 Result Table

Test Mode Carrier Conf. RF Ch. Receiver Spurious Emissions (Conducted) [dBm] Verdict

CDMA 1(60W) M Below -57dBm before 1 GHz Pass
Below -53dBm after 1 GHz

LTE 1(60W) M Below -57dBm before 1 GHz Pass
Below -53dBm after 1 GHz

CDMA&LTE 1C+1L(30+30W) | M Below -57dBm before 1 GHz Pass
Below -53dBm after 1 GHz
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